ALASKAN WATER TREATMENT
SYSTEMS

AN INTERMEDIATE OPERATOR TRAINING MANUAL




Cover - Upper left: The entrance to the Ship Creek Water Treatment Facility, Anchorage Water
and Wastewater Utility. Lower right: the water treatment facility at the Federal Aviation
Administration installation in Bethel, Alaska. This photo shows, from left, two manganese
greensand filters, a granular activated carbon contactor, chlorine feed tank, potassium
permanganate feed tank, and fluoride saturator.



ALASKAN WATER TREATMENT
SYSTEMS

AN INTERMEDIATE OPERATOR TRAINING MANUAL

Development - Michael R. Pollen, President, Northern Testing Laboratories, Inc., Fairbanks,
Alaska, in cooperation with the Operations Assistance Unit of the Alaska Department of
[...]
decrease the incidence of cavities in children’s teeth. When it was discovered that people using
drinking water sources containing naturally occurring fluoride had fewer cavities, many public
drinking water supplies began to add fluoride chemicals to the water. The use of fluoride in water
is a “public health” decision and may be quite controversial in some communities. The maximum
contaminant level for fluoride is 4.0 mg/L, and the secondary maximum contaminant level is
2.0 mg/L. In Alaska, the recommended range for beneficial fluoridation is between 1.1 to

1.5 mg/L. Fluoridation is discussed in Chapter 15.

Corrosion Control Treatment

Corrosion of materials is a costly problem for the potable water industry and related
industries. Corrosive water also can dissolve toxic metals from distribution and plumbing
fixtures. Other metals in system components can also be leached into the water, causing taste and
odor problems. Some leached metals can form scale deposits in pipes, which can clog the
distribution system and protect microorganisms from chlorine disinfection. Moreover, Federal
and State lead and copper regulations require water-system operators to treat their water if lead
and copper corrosion products are present in the water at elevated concentrations. Several
standard treatment methods are in use to control corrosion of water-system components: pH and
alkalinity adjustment, application of a protective CaCO; coating, and the addition of corrosion
inhibitors and sequestering agents, such as phosphates or silicates. Corrosion control treatment is

discussed in Chapter 16.

EXAMPLES OF ALASKAN WATER TREATMENT SYSTEMS

The following are examples of actual water treatment plants currently operating in Alaska.
This section outlines the basic treatment components of each plant. Specific unit processes in

operation at the plants will be emphasized in subsequent chapters.

5-11



Alaskan Water Treatment Systems

The University of Alaska Fairbanks--Aeration and Conventional Filtration

The University of Alaska Fairbanks (UAF) water treatment plant is a Class III system that
incorporates aeration and conventional treatment, followed by mixed-oxidant disinfection. The
plant capacity is 1 million gallons per day (MGD) and serves a resident and nonresident
population of 4,600 people. The actual plant production is 0.25 to 0.3 MGD (about 174 to 208
gallons per minute). The water source is two groundwater wells located at the base of the
University hill. One of the wells is 70 feet deep and the other is 90 feet deep. The groundwater
wells had been contaminated by benzene from fuel product spills, but air spargers on the wells
have lowered the raw-water benzene concentration from about 400 to 26 parts per billion. The raw
water also has high concentrations of iron (15-17 mg/L.), manganese (0.6 mg/L.), and hydrogen

sulfide.

The UAF groundwater is very cold, coming out of the ground at 35 °F. Before it enters the
water treatment plant, this water is used to cool the turbines of the adjacent power plant. When the
water reaches the intake at the treatment plant, it has been warmed to about 50 to 56 °F, vastly

improving the treatment efficiency of the water plant.

The pre-heated water first passes through two aeration basins containing 49 Ramco® air
diffusers supplied by two 40-horsepower Roots® rotary lobe blowers. Each of these blowers has a
capacity of 1,000 cubic feet per minute. Potassium permanganate is added to the water at the
entrance to the aerators to enhance oxidation of iron and manganese. In the aeration system, the
water has a distinct orange tint from the high concentration of dissolved iron. An iron bacteria,
Crenothrix, accompanies the iron and forms slick deposits on the system’s components. The water
also contains sufficient hydrogen sulfide to give the air inside the plant a rotten-egg smell, Both
hydrogen sulfide and benzene are stripped out of the water in the aerator tanks, released to the air,

and then ventilated out of the building.

After the aeration tanks, the water flows into two 0.5-MGD Neptune Microfloc Aquarius®
conventional filtration plants. A synthetic-polymer coagulant aid, 7768N, is fed in line as the
water enters the first stage of the Aquarius® plants, the flocculators. The flocculation system

consists of dual tanks in a parallel arrangement.

5-12



Examples of Alaskan Water Treatment Systems

In the first flocculation tanks, five
paddles provide for rapid mixing of
the coagulant chemicals with the
water. The second flocculation tanks
have four paddles each, mixing the
water a little more gently to allow
the floc to form, grow, and

aggregate.

After the flocculation tanks,
the water flows into the bottom of a
sedimentation basin filled with a
honeycomb of hexagonal tube
settlers. The floc that formed in the
flocculation tanks continues to grow
larger and eventually slides down

the tube settlers into a sludge layer

at the bottom of the tank. The

The UAF water treatment plant. In the foreground,

froth forms on the water being agitated in the aerator. sludge is collected in an underdrain
Behind the aerator are the two sets of two
flocculation tanks, the sedimentation tanks with their system, and the settled water flows

submerged tube settlers, and the filter tanks at the

end of the treatment line over the top of the basin into a

distribution trough or weir.

The water flows from the sedimentation basins into the top of multi-media gravity filters.
The filters contain an upper 18-inch layer of granular anthracite coal, underlain by an 18-inch
layer of silica sand. The next three layers of media consist of different sizes of filter support
gravel. The total height of the filter column is 6 feet. The filtered water is pumped into a
1.5-million-gallon reservoir. As the water is pumped from the reservoir into the water mains
feeding the campus, it is disinfected with a mixed-oxidant solution called MIOX®. The MIOX®
Corporation claims this system produces a solution containing a mix of chlor-oxygen species,

including hypochlorite, by on-site electrolysis of a sodium chloride brine.

5-13



Alaskan Water Treatment Systems

BACKWASH /SURFACE

ROOM
KMaQ, =
e
PHISPHATE : :

; RDZEIE
- A
3§ # R : / a
o g A = i
{H = 777
L] 1 surrace Vi | | / ;
SCATTER | | CHAMBER
" 2 sEMLER hl s
TUBES TUeEs =
TEST U - ’!'q' % EEg
383
I
M > LS Y LT Y o s raa C )
ﬁ 0> § 18
2 <p :
§ o> g
- ells 2 o>
P s 5 eil>
B 3 ols SHIT g
1 gt gll=E
> il - R 49 o=
e nesrm o pocmn eS|
- -nm:n‘v' P _JI L - w]ﬂum o @
= .

1
FITXYY]

®

(
—&

EYXIIY

29999

®
®

NORTH

mmrmu'—""

[ OVERFLOW PIPY |-
BLOWER | l 1 VERCAL
ROOM L DECANT Puup WASTE Pun
wer
i /
M AR PUNP {1 3] ”
-3 T T T =
L
o O v vnren || i
2 L ¥ | SCKRASH | | .
] PUM i
aarce ! (@) [
CHEMICAL P
r———' ! SLUOGE WASTE PTPE
&

Process flow schematic of the water treatment plant at the University of Alaska Fairbanks.

5-14



Examples of Alaskan Water Treatment Systems

City of North Pole — Direct Filtration and Iron and Manganese Removal

The City of North Pole, Alaska, draws its water supply from two groundwater wells drilled
in the alluvium of the Tanana River. The main well is 180 feet deep and the auxiliary well is
165 feet deep. The capacity of North Pole’s water treatment plant is approximately 330,000
gallons per day. The iron and manganese concentrations in the raw water are 0.3 and 0.8 mg/L,
respectively, and the pH is 7.2. The well water is dosed with 2.5 mg/L potassium permanganate
before the water enters the treatment plant to enhance oxidation and filter-media adsorption of

iron and manganese.

The dominant plant process is direct greensand filtration, designed to remove iron and
manganese. Two 8-foot-diameter pressure greensand filters, each of which has a hydraulic
loading rate of approximately 2.7 gallons per minute per square foot, provide the filtration
capacity for the plant. The media in the filters consist of 20 inches of anthracite over 20 inches of
greensand. The filters are taken out of service for two hours each day for backwashing, which uses
about 30,000 gallons of filtered water. After filtration, the water is treated with 35 mg/L soda ash

to adjust the pH as a corrosion control measure.

5-15



Alaskan Water Treatment Systems

5-16

One of the two manganese greensand
filters at the City of North Pole’s water
treatment plant. The influent raw water
pipe is shown in the upper center,
darker colored pipe, below center, is the
filtered water effluent pipe.



Examples of Alaskan Water Treatment Systems

Anchorage Water and Wastewater Utility, Ship Creek Water Treatment Facility —
Conventional Surface Water Treatment

The Ship Creek Water Treatment Facility (Ship Creek WTF) in Anchorage, Alaska, is
operated by the Anchorage Water and Wastewater Utility (AWWU). The water source for the
plant is an impound dam on upper Ship Creek, which is recharged from a protected 100-square-
mile watershed in the Chugach Mountains. The plant’s production capacity is 24 MGD, supplying
28 percent of the system’s water demand. The Anchorage area is also supplied with water from
the Eklutna Water Treatment Facility, sourced from Eklutna Lake, and by 16 deep wells located
throughout the Municipality of Anchorage.

The raw water supplied to Ship Creek WTF is moderately soft, with an average hardness

in 1999 of 67 mg/L as CaCO5, and has a pH of 7.5. Seasonal changes cause a wide variation in the

surface-water quality. The turbidity can range from less than 1 nephelometric turbidity unit
(NTU) to more than 600 NTUs. During the annual spring run-off from snowmelt high in the

mountains, the levels of NOM, color, and dissolved metals increase considerably.

The Ship Creek WTF uses conventional water treatment, beginning with coagulation and
flocculation. Before beginning treatment, soda ash is added to the raw water to raise the alkalinity
before coagulant addition. Ferric sulfate is used as the primary coagulant. After chemical addition,
the water flows through a traveling screen to remove large debris. Before entering the two

flocculation basins, the water may be chlorinated and polymer added if the process warrants.

From the flocculators the water is transferred to two parallel sedimentation basins where
the floc settles out. The clear water is then channelled from the top of the sedimentation basins
over saw-toothed weirs to four filters, and the sludge is drawn off the bottom of the basins and
transferred to sludge lagoons for dewatering before disposal. The multi-media filters contain
layers of anthracite coal, sand, and gravel that remove any remaining turbidity. A small amount of
chlorine for disinfection, soda ash for pH stabilization and corrosion control, and fluoride are

added to the finished water before it enters the distribution system.

5-17



Alaskan Water Treatment Systems

"By se|y ‘ebeloyauy ‘Ao Juawieal] Jajepn Yool diys syj o JIJeWdYIs MOJ) SS920I1d

W3LlEeAs NOILRAIYLIEId OL

_dend HILVM 82300uHd

HITIOHLNOD MOT4 HILYM QIHSINIA .05} ,—ﬁ

8dRNd HEYMHOYE

Hamea
HNOOS HIY

abl

TTAMEVITD

—

|
aawon1s Or—r—p

HSYvdos (—f

SNIZOTHTD

SHIoAHIS3Y
HILYM Q3431764

f

ANIRO THD
"

=
I

HL ¢ ¥ "$ON HILud ﬁ

-

ANVE BNIGTOH
HILYMHEBYM

1
|

+ L4
SNOooBYT
Indats oL

s
1

1
SNisva
NOILYINIWNIAIS

=TT

SNisva
NOILLYINIDOTd

|
|
I
|
_1@ SdWNd JT10A0IL YILYMHEVM

s P,

€313 MOT4 3104934

HILVM HEVM

®

HILIN IHALNIA =

aILYHILO HOLOH @

AINIOd 0334 TVIINGHI O

le—— uanatod

ONFDIT

CdALY HIGNYHD 3ATVA
NOELLVJISSIO ADEIANT

4—-~—C) 3LYJINE O1HHAA

HINATOd
&

|

! !

|

[

|
i

e -
z
E
TANNYHD L
88vd-Ag
[
& 3
2 ¢
= Bz
T o £ @ M
> @
g £ i %,
2 3 ] >
m = < > %
m m =
z 2 F3
§ I
NIJHOS HALYm = o
GHITIAVHL m
m
E

HINnA10d

31v4IN8 J1¥H33

5-18



Review Questions

REVIEW QUESTIONS

1. Aeration is a process that mixes with

2. Whatis a colloid?

3. What are the four components of conventional water treatment?
a.
b.
C.
d.

4. The unit process in conventional filtration that is not included in direct filtration
is

5. The active layer of suspended matter and microorganisms (algae, bacteria,
protozoans) that forms on the surface of a slow sand filter and facilitates treat-
ment is called

6. Two common categories of softening methods are
and

7. Inion exchange softening two ions are substituted for each
or ion.

8. A common direct filtration media used for iron and manganese removal in

Alaska is . If the iron and manganese levels
are below 1.0 mg/L can be used instead of
removal.

9. Two treatment methods for removing organic molecules that can form disinfec-
tion by-products are:
a.
b.

10.Three common methods of corrosion treatment in small water systems are:
a.
b.
C.

5-19






Chapter 6

Aeration

Introduction

Substances Affected by Aeration

Dissolved Gases

Volatile Organic Compounds
Dissolved Metals

Tastes and Odors

Dissolved Oxygen

Types of Aerators

Water-Into-Air
Air-Into-Water
Combination

University of Alaska Fairbanks
Barrow Utilities and Electric Cooperative, Inc.

Operations Monitoring
Process Control Tests
Operating Problems

Safety and Management

Safety Considerations
Record Keeping
Regulations Pertinent to Aeration

Review Questions






Chapter 6 - Aeration

INTRODUCTION

Aeration, the process of mixing air with water, occurs in many natural settings, such as
waterfalls and turbulent streams. As the water falls through the air or splashes over rocks, air
dissolves into the water, while gases dissolved in the water escape into the air. The water
treatment professional uses aeration to remove dissolved gases (degasification), oxidize dissolved
metals, release volatile organic compounds, and occasionally to help mix coagulants or
flocculants. At many treatment plants, aeration is one of the primary methods of water treatment
because it can remove or modify some constituents that could interfere with subsequent treatment

Proccssces.

Both physical and chemical mechanisms are at work during the aeration process. The
physical mixing and agitation created by the turbulent addition of air into water exposes dissolved
gases to the atmosphere, allowing them to escape from the water. When aeration is used for this
purpose, it is called desorption or stripping, a common treatment method for removing volatile
organic compounds. Chemically, aeration exposes dissolved metals in the water to molecular
oxygen, which transforms these metals by oxidation from a dissolved state (reduced form) to an
insoluble state (oxidized form). The metal oxides will then precipitate and drop out of solution.

Oxidation of soluble iron and manganese can be accomplished by aeration.

The main factor controlling the effectiveness of aeration as a water treatment method is the
quantity of surface area of water exposed to air in the aeration process, also referred to as the area-

to-volume ratio, A/V. If A can be increased relative to V, the more efficient the process will be.
AV = area-to-volume ratio

The smaller the water droplets or air bubbles in the system, the greater the surface area of
exposure. Because the volume of a spherical water droplet or air bubble increases as the cube of
the diameter, even a small percentage of large drops or bubbles can considerably reduce the
surface area of exposure and, thus, aeration efficiency. Moreover, a reciprocal relation exists
between A/V and time, 7. As long as the product of A/V and ¢ is constant, the aerator performance

will remain constant. In other words,  may be increased at the expense of A/V and conversely

6-1



Alaskan Water Treatment Systems

‘S3|NOP eI IDBLINS BU ‘Jjey Ul InD dle 3N YIED JO SUOISUSWIP 3} SY "BalE SIBLINS pUB SWIN|OA USSMIB] UOHE|Y

ZH ve =ealy Z¥ ¢l =ealy
gl | = SWNIOA ¢l | = SWNOA

BG0
l—>]

B0

~&V 60

4 9 = ea1y
el | = awnjop

6-2



Substances Affected by Aeration

without losing aerator efficiency. This relation is applied in the design of the various types of

aerators discussed later in this chapter.

Temperature is also a factor in aeration; the solubility in water of gases such as oxygen and
[...]
particle counters for all
four of the treatment
plant’s filters.

Streaming Current Monitors

A streaming current monitor measures the net ionic and colloidal surface charge of a
continuous stream of coagulated water. This measurement 1s similar to and can serve as a proxy
for measurement of zeta potential (which can be measured with a zetameter). The readings
produced by streaming current monitors will vary with pH, so this must be considered in
interpreting the results. An important advantage is that if the pH of the plant source water remains

constant, a streaming current monitor can automatically control the coagulant dosage.

7-28



Process Control Monitoring

Troubleshooting and Special Problems

Jar test performance may not precisely emulate the plant performance for several reasons.
It is critical that the jar test and the plant be similar in terms of chemical addition, mixing, settling
time, and such variables as temperature and pH. In many cases, the actual performance of the
plant exceeds that predicted by the jar test. Sometimes this is due to the dynamic nature of
filtration following flocculation and coagulation. Floc build-up in the filter media may remove
more turbidity or color than can be simulated with a paper or fiberglass filter. Where plant
performance is not as good as the jar test, the problem with scale-up may be caused by some
hidden mechanical problem in the plant that can be determined by a bit of sleuthing. Many
operators are proficient at the art form of troubleshooting. The following troubleshooting tips deal
with problems encountered in both scale-up of jar test results and with the routine operation of the

plant.

Chemical Pump Problems

Nearly all chemical pumps have a linear dial control that supposedly increases the output
proportionally to the numbers on the dial. Unfortunately, as chemical pumps age, become fouled
with chemicals, or are moved to an application where they must operate at a different pressure or
must pump a more or less viscous chemical, their performance will vary. An operator should not

rely on the dial or stroke setting alone to determine output.

Plotting a pump performance curve can help the operator visualize the pump’s output
under different circumstances. The performance curve is run by pumping the chemical out of or
into a cylinder for one minute and recording the milliliters pumped, first at a setting of zero
percent, and at each additional 10-percent increment through 100 percent. The results are plotted
on a graph. The pump performance curve will vary with the viscosity of the solution and the
cleanliness of the pump’s feed lines, intake, discharge fittings, pump diaphragm, and liquid
connections. Pump curves should be run often enough to determine whether or not the pump is
performing properly. Direct measurement of the delivered chemical product in milliliters per
minute is recommended when using the dosage formula. This eliminates any uncertainty with the

relative output of the chemical feed system.

7-29



Alaskan Water Treatment Systems

Problems with chemical feed pumps can be minimized with regular cleaning using hot
water as a flush fluid. This should be done at least weekly and with sufficient volume to flush the

entire run of tubing and liquid ends at least several times.

Stock Solutions

In the jar test, stock solutions are freshly prepared under very controlled conditions in
small quantities. In the plant, the stock solutions often are made in batches added to an existing
barrel of solution, mixing old chemicals with fresh ones. The method of addition may be by a
certain number of scoops, bags, or cups of a chemical to a quantity of water added to a barrel with
a scale accurate to only plus or minus 5 percent. The operator should be aware of this problem

because it will affect the quality and strength of the chemical solution.

To mitigate these effects, the stock solution drum should periodically be completely run
out, cleaned, and returned to service. Each drum should be calibrated for volume by either adding
incremental amounts of water from a container of known volume or by calculating from the vessel
dimensions. The volume addition method is the most accurate for plastic drums, which tend to
bulge in the middle when full. The scoop or measuring cup used to add chemicals should also be

calibrated once to ensure that it is accurate.

7-30



Process Control Monitoring

Water treatment
plant personnel
at Coffman Cove,
Alaska,
participating in a
class on jar
testing. During
this course, the
plant operators
learned to use
results of jar
tests to optimize
their water
treatment plant
process.

Floc forming
during jar
testing,
Coffman Cove,
Alaska.

7-31



Alaskan Water Treatment Systems

SAFETY AND MANAGEMENT

Because of the chemicals used in the coagulation process and because of provisions of the
Surface Water Treatment Rule that apply to conventional water treatment, safety considerations

and record keeping are important aspects of the water treatment operator’s job.

Safe Chemical Handling

Most dry chemicals are eye, skin, and mucous-membrane irritants. Personal protective
equipment should be worn by operators when handling dry chemicals, and dry chemical feeders
should be equipped with dust control devices. Spills of liquid chemicals can be slippery and
should be cleaned up promptly. If dry alum and lime mix together, the chemical reaction produced
can create an explosion hazard. For this reason, these chemicals should be stored so that they will
not come into contact with each other. Material Safety Data Sheets should be posted in the
workplace to satisfy the worker’s right to know the hazards associated with any chemicals

involved in the water treatment process.

Record Keeping

Continuous water-quality and operating records should be maintained, as well as records
of variations in raw-water characteristics. Seasonal changes and climate fluctuations such as
spring snowmelt, heavy rains, or droughts can cause extreme changes in the color and turbidity of
raw water. These variations will affect the efficiency of coagulation and flocculation in the
treatment plant. Past experience is the key to future success, and a complete record of plant

performance is the key to optimizing and passing on that experience.

Regulations

Federal and State law regulates the types and amounts of chemicals that may be added to
potable water. In addition, provisions of the Surface Water Treatment Rule and requirements for
reducing disinfection by-products will require more water treatment systems to include filtration,
and consequently, coagulation and flocculation, in their treatment processes. Because harmful
disinfection by-products may be formed when organic matter in water reacts with disinfectant
chemicals, it is important to remove those organic substances before the water passes through the
disinfection process. The systems most affected are those supplied by surface water or ground

water that has the potential to be contaminated by surface water.

7-32



Review Questions

REVIEW QUESTIONS

1.

List four types of matter that may be categorized as colloidal particles:
a. b.
C. d

What is zeta potential?

What is van der Waals force?

Two reasons to reduce turbidity in drinking water are:
a.
b.

What is one of the problems that organic matter in water may cause in the
disinfection process?

What are two important categories of coagulants?

a. b.
Name four commonly used coagulant chemicals
a. b.
C. d.

Multiple choice: Coagulation is most effective at
a. high turbidity and low alkalinity
b. low turbidity and high alkalinity
¢. high turbidity and high alkalinity

What two raw water characteristics in surface water sources are especially
affected by seasonal changes?
a. b.

10.What type (size) of floc forms during

a. coagulation?
b. flocculation?

11. What are two main types of chemical feeders?

a. b.

12.What is the most common type of solution feeder?

13.List four types of rapid-mix facilities.

a. b.
o d

7-33



Alaskan Water Treatment Systems

7-34

14 .What should the chemical feed rate be in pounds per day if the system
required a chemical dosage of 80 mg/L at a flow rate of 1 MGD?

15.Flocculation is a process.
a. chemical
b. physical
c. biological

16.List three process control adjustments that may be made to compensate for
low water temperature in coagulation and flocculation:
a.
b.
C.

17 .What four raw water characteristics can affect the performance of the
coagulation and flocculation treatment process?
a. b.
C. d.

18.What are four types of process-control tests that may be used to monitor the
coagulation and flocculation process?
a. b.
C. d.

19.What is a pilot filter?

20.What are the three main mechanisms by which coagulants initiate particle
aggregation?
a.
b.
C.




Chapter 8

Clarification

Introduction
Clarification in Conventional Water Treatment

Sedimentation Basins
Horizontal Flow Sedimentation
Conventional Rectangular Basins
Center-Feed Basins
Sedimentation Basin Zones
Alternative Basin Designs
Solids-Contact Basins
Shallow-Depth Sedimentation
Sludge Disposal

Dewatering
Tank Cleaning
Disposal

University of Alaska Fairbanks
Operations Monitoring
Tracer Studies

Safety and Management

Safety Considerations
Record Keeping
Regulations

Review Questions






Chapter 8 — Clarification

INTRODUCTION

Clarification, or sedimentation, is the third step in conventional water treatment, after
coagulation and flocculation and before filtration. Clarification is also used after lime softening
to remove the accumulated lime sludges. In sedimentation, the velocity and turbulence of the
system is reduced to allow slow passage of water through a sedimentation basin so that

suspended material will settle to the bottom of the basin.

CLARIFICATION IN CONVENTIONAL WATER TREATMENT

If large quantities of floc are produced by coagulation and flocculation, clarification will
be the next treatment process. The water is transferred from the flocculator to a sedimentation
basin where the large floc particles settle out under the influence of gravity. Alternatively, solids
separation may proceed in a clarifier of alternative design, such as a solids-contact basin or upflow
clarifier. Removal of suspended solids by clarification or sedimentation reduces the solids load on
filters, allowing longer filter runs and minimizing such problems as cracking and mudball
formation, and improves the efficiency of other treatment processes. However, if only small
quantities of floc are produced by coagulation and flocculation, the sedimentation step may be

eliminated and direct filtration used for all floc removal.

SEDIMENTATION BASINS

Sedimentation basins may be rectangular, square, or round, and are usually constructed of
concrete or steel. Basins can generally be classified as either conventional rectangular or center-
feed types, both of which incorporate the horizontal flow of water. Alternatively, the upward flow
of water from the bottom of an upflow-type clarifier may allow the floc to collect on a floating

media, which may be a blanket of floc, or a layer of plastic held in place by a screen.

Sedimentation basins should be designed to create conditions in which the water flows
very slowly through the basin, with minimized turbulence at the entry and exit points and with as
little interruption of the flow as possible. To create these quiescent conditions in a conventional

horizontal-flow basin, the detention time must be long (hours) and the designer must pay

8-1



Alaskan Water Treatment Systems

particular attention to inlet and outlet structures. Adequate baffling of the influent is important to
prevent short circuiting of the flow. Short circuiting occurs when some of the water entering the
basin travels faster than the rest of the water flowing through the basin. This causes some of the
water to remain in the basin for a shorter period than the calculated or theoretical detention time.
Improperly designed outlet weirs are often responsible for basin short circuiting. Flocculation
actually continues inside the sedimentation basin, with slow, even flow allowing many particle

collisions and floc growth.

A residue of solids mixed with water, sludge, accumulates on the bottom of the basin and
must be pumped out for disposal, further treatment, or reuse. Most basins now have automated

sludge-removal features, such as a squeegee plow or scraper arm, that operate continuously.

Horizontal Flow Sedimentation

Conventional rectangular and center-feed sedimentation basins incorporate the horizontal
flow of water. As the water flows across the basin from the influent to the effluent, the suspended

particles of floc gradually drop out along a diagonal pathway.

Simplified Settling Theory

The efficiency of a sedimentation basin in the removal of suspended particles can be
determined theoretically. The basis for this settling theory is that the speed at which a particle
settles (settling velocity) must be fast enough for that particle to fall to the bottom of the basin by
the time it reaches the effluent end. If the particle does not settle to the bottom of the basin by the

time it reaches the end, it could be carried over in the effluent.

This critical settling velocity (Sc) can be determined mathematically and serves as the
basis for sedimentation basin design. The factors used to calculate the critical settling velocity are

detention time, flow rate, and the depth, width, and length of the tank.
Sc =D/T; T = DWL/Q; so Sc = Q/WL, in feet per hour

Where

Sc = critical settling velocity,

T = detention time,

Q = flow rate, in cubic feet per hour, and

D, W, and L = the depth, width, and length of the basin, respectively, in feet.

8-2



Sedimentation Basins

If an even distribution of all suspended particles in the water over the full depth of the basin is
assumed, particles having a settling velocity greater than Sc will be completely removed, whereas

only some of those with a settling velocity less than Sc will be removed.

Surface Loading Rate

The simplified explanation of settling theory presented above shows that the settling
efficiency only depends on the ratio between the influent flow rate and the surface area of the tank.
This is called the surface loading rate, or the overflow rate. If ideal conditions could be
achieved in a sedimentation basin, the overflow rate would match the settling velocity of the
particles to be removed. This is seldom possible, so it is necessary to reduce overflow rates to less

than theoretical values. The surface loading rate is expressed in gallons per day (gpd) per square

foot (ftz):

Surface Loading Rate = Flow (gpd) + Surface Area ()

SEDIMENTATION TANK SURFACE LOADING RATES

Application Rectangular and circular* Upflow contact®
Lime softening 1,400-1,700 2,600-3,200
Alum or iron coagulation
Turbidity removal 1,000 1,200
Organic color removal 700 850
High algae content 500

* Loading rates are expressed in gallons per day per square foot; the rates shown are guides, and
should be adjusted down for cold temperatures.

Source: Water Treatment Plant Design, American Society of Civil Engineers and the American
Water Works Association, 1990,

8-3



Alaskan Water Treatment Systems

Weir Loading Rate

Regardless of the type of design, another important factor is the weir loading rate, used to

determine the length of weir needed on basins or clarifiers. The weir loading rate is expressed in

gallons per day (gpd) per foot (ft):

Weir Loading Rate = Flow (gpd) + Length of Weir (ft)

Typically, the weir loading rate should not exceed 20,000 gpd/ft. In the following example

the surface and weir loading rates are calculated to determine if they are within the acceptable

range for the system.

A rectangular sedimentation basin 20 feet long by 10 feet wide is treating 90 gpm of water
from an alum coagulation process removing organic color. A double weir (two weirs on a
single launder channel) spans the 10 foot width. Calculate the surface loading rate and the
weir loading rate, and indicate whether or not the results are within an acceptable range
for this type of clarifier.

Surface loading rate = 90 gal/min x 1,440 min/day
10 ft x 20 ft
= 129,600 gpd
200 ft2

= 648 gpd/ft

The guideline for this type of clarifier is 700 gpd/ft2, so this rate is acceptable.

Weir loading rate = 129,600 gpd
10 ftx 2

= 129,600 gpd
20 ft

= 6,480 gpd/ft

The maximum acceptable weir loading rate is 20,000 gpd/ft, so this rate is acceptable.

8-4



Sedimentation Basins

Sawtooth weirs in the clarifier at the Ship Creek Water Treatment
Facility, Anchorage, Alaska. The water flows over the weirs and
into the launders, which channel the water to the filters.

Conventional Rectangular Basins

In an ideal conventional rectangular (or square) basin, the flow of water is distributed
evenly over the full cross section of the basin. If an inlet channel is not part of the basin design,
inlet baffles can be retrofitted to provide even flow distribution across the full width of the tank.
Because it is denser than the surrounding water, the floc-laden water first entering the basin has a
tendency to descend and flow along the bottom of the basin as a density current. This tendency is
more pronounced in cold water because the colder, denser water sinks as it enters the
sedimentation basin. Thus, much of the particle mass falls out near the influent end of the basin,
which is why the sludge-collection hoppers are usually located near the influent end, and the basin
floor is tilted toward that end as well. In some rectangular basins, the inflow of water is distributed
across the influent area, as opposed to a point-source influent pipe, to generate a more uniform
flow. Rectangular basins may be the best design for even distribution of flow and less tendency to

develop currents and eddies that could disrupt the sedimentation process.



Alaskan Water Treatment Systems

Center-Feed Basins

Center-feed basins are usually circular, but may also be square. The influent pipe is at the

center of the basin or, less commonly, the water may be fed from a peripheral pipe. The type of

horizontal flow is usually radial and outward, but some peripheral-feed circular basins may be

designed for a spiral flow pattern.

Peripheral effluent flume

Clarified

Tube Modules
aeffluent

i\ W v X

N Sludga Collactor

Circular Clarifier

FLUME Effluent

s e,
oF Y

" Sludgs-Golleetor -

CLARIFIED
EFFLUENT

To Sludge

Disposat Rectangular Clarifier

General view of conventional clarifiers, both rectangular
and circular designs. Note that either design can
incorporate the installation of tube settlers, which are
discussed later in the section on shallow-depth
sedimentation. Courtesy of USFilter/Microfloc®
Products.

Sedimentation Basin Zones

Every type of sedimentation basin has four zones of sedimentation, which comprise the

following:

8-6

The inlet zone slows the flow rate of the inflowing water and distributes the flow
uniformly across the basin.

The settling zone is the quiescent area necessary for the floc to settle.

The outlet zone is like a buffer zone, providing a smooth transition from the settling
zone to the effluent flow area. In this area it is important that density currents or eddies
do not stir up settled solids and carry them into the effluent.



Alternative Basin Designs

* The sludge zone is the accumulation area for the settled solids, keeping them
separated from other particles in the settling zone.

Inflow Cutflow

Flow

N
Flow Velocity
Settling Zone

Inlet Zone Qutlet Zone

Settling

Velocity Resultant Particle Path

Sludge Zone

A vertical cross section of a conventional rectangular
sedimentation basin, showing the four basin zones and
a typical suspended particle pathway.

ALTERNATIVE BASIN DESIGNS

Several types of alternative sedimentation basin designs are in use in water treatment
plants. The most common of these are solids-contact basins and shallow-depth sedimentation
[...]
apart so that the bound water may escape, allowing the solids to settle. Pretreating with a sludge
thickener may concentrate sludge to as much as 5 percent solids by weight, and subsequent

mechanical dewatering may result in a sludge that is 20 percent solids by weight.

Tank Cleaning

Most modern sedimentation basins are equipped with automated scrapers to remove the
sludge or move it to a hopper from which it can be easily pumped. Usually tank cleaning is not
done very often if automated machinery removes the sludge continuously. However, it is good
practice to totally drain, scrub down, and disinfect the inside of the tank annually. This process
also allows the tank and mechanical components of the scraper mechanism to be inspected so

potential problems can be identified and avoided.

8-13



Alaskan Water Treatment Systems

Disposal

Sludge is sometimes disposed directly to the sewer system, or may be land-filled after
being completely dried. Sludge that doesn’t contain hazardous substances may even be used in
agricultural applications. Federal regulations specify how and what kinds of sludge can be

disposed of and where, and a permit is required for disposal.

UNIVERSITY OF ALASKA FAIRBANKS

At the University of Alaska Fairbanks (UAF) water treatment plant, the sedimentation
basin is actually a type of upflow clarifier, with a honeycomb arrangement of hexagonal tube
settlers submerged in the 6-foot tank at an angle of 15°. The water flows from the flocculators over
the effluent weirs and is then channeled downward to flow into the bottom of the sedimentation
tanks. As the water travels upward through the settling tubes, the force of gravity causes even the
lighter particles of floc to settle out in the tubes. As more and more particles of floc settle onto the
bottom of the settling tubes, they begin to act like a net, trapping other particles of floc. The water
continues up and flows over the sedimentation tank weirs down into the filters. During routine
backwashing of the filters, the operator hoses down the settling tubes and the walls of the

sedimentation tank with a hard spray of domestic water.

OPERATIONS MONITORING

The primary indicator of sedimentation basin performance is turbidity. The turbidity of
both the raw water and the sedimentation basin effluent should be tested at least three times a day,
and more frequently if water quality is changing rapidly. In general, the turbidity of the effluent
from the basins should be no more than 10 nephelometric turbidity units, to prevent overloading
the filters. If insufficient turbidity is being removed, it may be that the problem is in one of the
previous treatment processes. However, insufficient detention time in the sedimentation basin may

be one reason for poor sedimentation performance.

8-14



Operations Monitoring

Above: The sedimentation basin at the University of Alaska
Fairbanks. Tube settlers are submerged in the basin at a 15° angle.

Below: Detail of the hexagonal tube settlers in their honeycomb
arrangement inside the sedimentation basin.



Alaskan Water Treatment Systems

Tracer Studies

Tracer studies can provide useful information about clarifier performance and can be
completed on site fairly easily. Generally, tracer studies are done using a chemical such as fluoride
or salt that can be measured accurately at low concentrations. The concentrated tracer solution is

introduced at the inlet of the tank and is measured at various times at the outlet.

Time-concentration curves can be plotted with the use of tracer dyes to see how closely
the actual transport time matches the theoretical detention time for the sedimentation basin.
Different characteristics of the water being treated and the suspended particles being removed can
affect this relation and include the following:

* temperature of the water — temperature stratification could cause stratification of

current flow in the tank, and low temperatures tend to slow the rate of particle settling

* specific gravity (density) of the particles — higher-density particles have higher
settling rates. Particle density may depend on several factors, including the coagulant
being used.

Seasonal changes can affect the time-concentration curve. Moreover, if the time-concentration
curve is not easily reproducible, it might mean that the sedimentation basin needs some fine-

tuning or modifications.

Evaluation of Tracer Studies

If the tracer study indicates that the performance of the clarifier is far from ideal, the
operator can systematically evaluate various structures and components of the clarifier. For
example:

*  Uneven overflow weirs can cause poor distribution of water within the basin,

impairing settling.

* Poor inlet design can result in density currents; installation of a perforated baffle or
target baffle can minimize this problem.

* To improve overall basin performance, tube settlers can be retrofit into the basin at
minimal cost.

8-16



Safety and Management

T peak

Theoretical Detention Time

Dye Concentration

T min T max
Time
Time-concentration curve, showing the time dye tracer first appears at the effluent,
T min, the time the last dye tracer is detected at the effluent, T max, the time of peak dye
concentration, T peak, and the theoretical detention time of the sedimentation basin. The
less the difference between T peak and the theoretical detention time, the closer the
basin approaches its ideal performance.

SAFETY AND MANAGEMENT

As with all processes in water treatment, the sedimentation process has safety and

management issues that are important for the operator to consider.

Safety Considerations

Sedimentation basins should be equipped with hand rails to prevent falls into the tanks;
life rings should be provided in case someone does fall in. Walkways and bridges between basins
should also have hand rails. Surfaces inside basins may be slippery from solids residues and care
should be taken not to slip when working inside empty basins. Electrical and mechanical safety

procedures should be followed when working around sludge-removal equipment. Chemicals and

8-17



Alaskan Water Treatment Systems

other constituents of sedimentation basin sludge may be caustic and toxic, requiring special care
and personal protective equipment in its handling. Lastly, if tanks are cleaned and maintained

manually, confined space procedures may be required.

Record Keeping

Records of sedimentation basin performance should be carefully maintained so that
operational problems may be quickly identified and eliminated. Surface and weir loading rates,
turbidity values, sludge volumes, time-concentration test results, and any operating problems and
corrective actions taken all should be recorded in the plant operating logs. Because sedimentation
operates in conjunction with coagulation and flocculation, these records should be maintained

together.

Regulations

Requirements of the Surface Water Treatment Rule may have an impact on sedimentation
tank design, because some older basins were designed without consideration of dead water
spaces. In order to increase their detention times and meet the new turbidity standards, such

basins may need to be modified, perhaps retrofitted with tube settler modules.

The Water Pollution Control Act Amendments of 1972 require a water treatment facility to
obtain a National Pollution Discharge Elimination System (NPDES) permit before discharging
water treatment wastes. Under the NPDES rules, operators must monitor the water quality of the
discharge stream, including such parameters as pH, suspended solids, metals, biological oxygen
demand, turbidity, temperature, and chlorine residual. In Alaska, water treatment wastes may not

be discharged to any receiving body of water that supports aquatic life.

8-18



Review Questions

REVIEW QUESTIONS

1. Whatis the purpose of sedimentation?

2. Sedimentation basins that incorporate the horizontal flow of water can
generally be classified as:
a.
b.

3. What are the four zones found in a conventional sedimentation basin?
a.
b.
C.
d.

4. A problem caused by poor baffle design in a sedimentation basin is

5. What are three parameters that will affect the critical settling velocity in a
sedimentation basin?
a.
b.
C.

6. Define “surface loading rate”:

7. A circular sedimentation basin with a diameter of 20 feet has a flow rate of
0.3 MGD. What is the surface loading rate?

8. If the clarifier in question 7 were being used for turbidity removal after
coagulation with ferric sulfate, is the calculated surface loading rate within
acceptable limits?

a. yes
b. no

9. Calculate the weir loading rate for the clarifier in question 7.

8-19



Alaskan Water Treatment Systems

10.Is the weir loading rate in question 9 within acceptable limits for water
treatment sedimentation basins?
a. yes
b. no

11. Solids-contact basins are also called

12.0ne way to improve shallow sedimentation basin efficiency is with the use of
or

13.What is the term for the process that decreases sludge volumes before
disposal?

14.0ne method for testing the performance of a clarifier is a

15.Multiple choice: What is the acronym for the type of permit required by the
1972 amendments to the National Water Pollution Control Act for the
discharge of water treatment plant waste?
a. SWTR
b. NPDES
c. ADEC
d. CWA

8-20



Chapter 9
Filtration

Introduction

The Filtration Process

Filtration Mechanisms

Filtration Methods

Conventional Filtration
Direct Filtration

Slow Sand Filtration
Diatomaceous Earth
Alternative Filtration Devices

Filter Design
Filter Media

Filter Backwashing

Backwash Flow Rates
Backwash Water Temperature
Backwash Water Recycling
Backwash Initiation

Bed Expansion

Air Binding

Surface Wash

Air Scour

Mudballs

Filter Cracking

Filter Rinsing and Ripening
Polymer Addition During Backwash

City of Wrangell, Alaska

pH Adjustment, Ozonation, and Chlorination
Roughing Filters
Slow Sand Filters



Operations Monitoring

Turbidimeters

Particle Counters

Head Loss Indicators
Rate-of-Flow Controller

Safety and Management

Safety Considerations
Record Keeping
Regulations

Review Questions



Chapter 9 — Filtration

INTRODUCTION

Filtration is the oldest form of water treatment; records dating back thousands of years
mention filtration of water through charcoal or sand and gravel. In the 1600s, it was recognized
that filtering water through pebbles or sand could improve its appearance and the health of its
consumers. Indeed, the success of filtration can be measured by a decline in the typhoid fever
death rate in Cincinnati after filtration was installed in the early 1900’s. Before filtration, the
typhoid death rate was 50 to 150 per 100,000; after filtration was installed in 1907, the typhoid
death rate declined to 11 per 100,000. After chlorination was installed in 1910, the typhoid death
rate declined to only 0.4 cases per 100,000.

In most of today’s water treatment plants, filtration is an integral step to remove turbidity
and to reduce microbial risks. The Surface Water Treatment Rule (SWTR) requires that public
water supplies utilizing a surface source provide filtration to remove pathogenic microorganisms
from drinking water. In addition, the SWTR requires that filtration provide a 2-log removal (99

percent) of Giardia lamblia cysts.

Filter design and operation will become even more challenging when the new Enhanced
SWTR goes into effect on January 1, 2002, for large systems that serve more than10,000 people.
Under the ESWTR the combined filter effluent turbidity requirement for most filtration systems is
proposed to be lowered from 0.5 to 0.3 nephelometric turbidity units (NTU) in 95 percent of the
samples taken each month, and maximum turbidity limits may be set for individual filters. The
maximum contaminant level (MCL) for turbidity may be reduced from 5 NTU to 3 NTU for any
one sample. In addition to the required limits, the American Water Works Association

recommends water treatment systems work toward a filtration quality goal of 0.1 NTU.

THE FILTRATION PROCESS

The purpose of filtration is to remove any remaining turbidity and floc from the water
following coagulation, flocculation, and sedimentation. Filtration is a combination of physical,
chemical and biological processes, and is accomplished by passing the water through layers of

filter media, most commonly sand, anthracite coal, garnet, and gravel. Filter media may also

9-1



Alaskan Water Treatment Systems

consist of granular activated carbon (GAC), diatomaceous earth (DE), or filter fabrics such as

cellulose or other artificial fibrous media.

Filtration Mechanisms

The mechanisms involved in the filtration process are sedimentation onto the filter media,
straining, adsorption, and biological filtration. Additionally, the flow of water through the filter
media provides for additional flocculation of particles, further enhancing chemical precipitation.
The particles to be removed may actually be much smaller than the pores in the filter media,
especially when the filter is at the beginning of a filtration cycle and the filter media has not
adsorbed much material. In addition to these mechanisms, filtration can be enhanced by the

addition of chemical filter aids.

Sedimentation
Some particles will settle on the surface of the filter and accumulate in a layer. This layer
becomes an additional filter layer, removing even smaller particles as they reach the upper layer of

the filter.

Straining

Particles that are small enough to enter the upper layers of the filter, but that are larger than
the average pore size of the filter medium will be strained out. As this material fills the larger
voids between the particles of filter medium the turbidity removal efficiency improves. This
process continues until the pressure differential between the top of the water column above the
filter media and the filter outlet on the bottom becomes excessive. This pressure differential is

referred to as head loss.

Adsorption

One of the most important filtration mechanism is adsorption, which removes particles
much smaller than the spaces between grains of filter media. The removal mechanism is adhesion
onto the surface of the grains of filter media through which they pass. Adsorption works similarly
to the chemical reactions at work in the coagulation and flocculation process. Indeed, some
coagulation and flocculation continues inside the filter media. The surface charges on the turbidity

particles cause them to stick to the grains of filter media. As more particles adhere to the filter

9-2



The Filtration Process

media, they become part of the media, creating additional surfaces for trapping and adsorbing

suspended solids from the water. Adsorption is discussed in greater detail in Chapter 12.

Raw Water With Floc & Turbidity

Filter Mediz

Filtrate

Mechanisms of filtration.

Biological Filtration

The formation of a biological film consisting of bacteria, protozoans, algae, and other
organic matter on the surface of filter media can be an important and efficient filtration
mechanism. In slow sand filters this type of biological film is the primary removal mechanism. It
efficiently removes other bacteria and protozoans, organic matter, and turbidity. In addition,

biological filtration can remove nutrients such as nitrate and phosphate.



Alaskan Water Treatment Systems

Chemical Filter Aids

In some water treatment facilities, a chemical filter aid, typically a nonionic polymer, is
applied to the filter inlet water. A polymer filter aid reinforces the bonds between the filtered
particles and enhances the adsorptive properties of the filter media. This helps to maintain the
integrity of the floc and keep it from breaking up as it passes through the filter. When the floc
holds together it can be filtered more effectively, allowing for longer filter runs and less frequent
backwashing. The required dosage of a polymer used as a filter aid is usually less than
0.2 milligrams per liter (mg/L) but the precise amount must be determined by actual use. Too
much polymer may cause excessive particulate matter to stick to the upper part of the filter,
causing rapid head loss, whereas an inadequate polymer dosage may allow turbidity to break

through the filter before terminal head loss is reached.

FILTRATION METHODS

A variety of filtration methods are approved for use under the Surface Water Treatment
Rule. These encompass all of the commonly used systems in Alaska, along with several other

types of filters that are just being introduced in new Alaskan water treatment systems.

Conventional Filtration

Conventional filtration is a common configuration used both historically and in modern
water treatment systems such as the Ship Creek Water Treatment Plant in Anchorage and the
GHU Water Treatment Plant in Fairbanks. In conventional filtration, water entering the filters has
completed the steps of coagulation, flocculation, and sedimentation. It must then be filtered to
remove any remaining turbidity, floc, microorganisms, and chemical precipitates. Rapid gravity
sand or mixed media filters are typically used in conventional filtration systems. The performance
standard set by the Alaska Department of Environmental Conservation (ADEC) for conventional

filtration systems is 0.5 NTU.

A rapid gravity filter is a tank with layers of filter media composed of sand or a
combination of anthracite coal, sand, garnet, and gravel. Granular activated carbon (GAC) also
may be used as a filter medium in these systems. Water passes through the filter media under the
force of gravity and collects in an underdrain system. For maintenance, the filter must be

backwashed between filter runs to flush and clean the surfaces of the grains of filter media and to

94



Filtration Methods

clear turbidity and floc from the voids within the material. An underdrain system is used to collect

the filtered water and disperse backwash water into the filter.

Outside top view of a packaged gravity filter. Courtesy of Infilco Degremont, Inc.

9-5



Alaskan Water Treatment Systems

9-6

Filtering

s

Influent Fiping —

Effluent Piping

>

Wash Trough

-— Filter Bay

Backwashing

Fre-Flo
Underdram

- — Adjstable We]

A

Backwash

Backwash Inlet

=

Effluent

Schematic cut'avrviaywdiagram shéﬁ\ﬁng the fﬂ)\)vithiroﬁgh the packaged E:;ravity filter during

regular filtration and backwash modes. Courtesy of Infilco Degremont, Inc.



Filtration Methods

Direct Filtration

Direct filtration is another common filtration method in which the sedimentation process
is eliminated and water flows directly into the filter with or without the flocculation step. Because
of this, direct filters can only tolerate low levels of turbidity or the filter run length becomes too

short, requiring frequent backwashing.

Direct filtration can incorporate either gravity or pressure filters, but usually pressure
filters are used for direct filtration. Pressure filtration 1s similar to gravity filtration but the water is
forced through the filter under pressure. Direct filtration systems are used extensively in Alaska
for low turbidity water. Media used in direct filtration is essentially the same as in conventional
rapid sand or mixed media filters. As for conventional filtration, the performance standard set by

the ADEC for direct filtration systems is 0.5 NTU.

Slow Sand Filtration

Slow sand filtration, an older type of filtration, generally is not used for water with high
turbidity or color, and is not as common in the United States as rapid gravity filtration. Slow sand
filters are also a type of gravity filter. The sand filter media is usually quite fine, with an effective
size of 0.20 to 0.30 millimeters (mm). The filtration rate is typically 50 to 100 times slower than
conventional rapid sand filters. Thus, slow sand filter systems require a large amount of surface

area to process the same volume of water as a smaller rapid gravity filter system would.

In a slow sand filter, chemicals are usually not applied to pretreat the water. Rather, the